
PLAN SUMMARY REPORT

for the

RED RIVER STUDY AREA

WATER QUALITY MANAGEMENT PLAN

Prepared by

RED RIVER AUTHORITY

for

TEXAS DEPARTMENT OF WATER RESOURCES

August, 1978

Reprinted June, 1981 (with FY 1980 revisions)
as LP-163



EXCERPT FROM

FISCAL YEAR 1980 REVISIONS

TO THE

STATE OF TEXAS WATER QUALITY MANAGEMENT PLANS

RED RIVER STUDY AREA

Developed in accordance with Section 208
of the Federal Clean Water Act of 1977 and

Title 40 Code of Federal Regulations
Part 35, Subpart G

Compiled by

TEXAS DEPARTMENT OF WATER RESOURCES

July 1980



FISCAL YEAR 1980 REVISIONS

TO THE

STATE OF TEXAS WATER QUALITY MANAGEMENT PLANS

INTRODUCTION

Initial water quality management plans were developed in accordance with
[...]
This flow is monitored at a discharge point at the end
of the facility. The facility has an eleven-year
history of BOD reduction in excess of 99 percent, and
an examination of recent discharge data indicates that
a monthly BOD average of 10 mg/1 has not been exceeded.

Concern for pollution problems arises during storm
events in which the runoff detention time, upon which
this type system relies, is drastically reduced. At
best, this stormwater will dilute the normal effluent
and reduce the normal effluent pollutant concentration.
The worst condition will result if there is no treat
ment of this wastewater as it flows across the treat

ment area, and the wastewater strength is reduced
only by dilution. At the present, there is not enough
data available to indicate which of these conditions
is more likely to occur. These conditions will vary as

II-D-13



a function of rainfall intensity which also varies
greatly. No impact can be assessed for either Smith
Creek or Pine Creek, receiving waters for the two land
application facilities, since no data are available for
either of these receiving waters. These waste will
become more dilute as stormwaters from these creeks

increased with rainfall, and the probability of adverse
impacts will be greatly reduced. Without the necessary
data to examine flooding conditions, it is not possible
to properly evaluate the facility, although, under
normal rainfall conditions the facility will be ade
quate throughout the study period.

2. BELLS

(a) General: The community of Bells is located in Grayson
County on U. S. Highway 82, twelve miles east of Sherman.
The City has a population of approximately 830 persons.
The Sherman-Denison area is projected to grow rapidly
during the next two decades, and thus, Bells is also
projected to grow rapidly. The land use in Bells con
sists primarily of residential housing with only a
few commercial establishments. The City is shown in
Figure D-2. The topography of the area slopes to the
north and northwest, with drainage into Corneliason
Creek. The soils of the area are of three types -
Houston Black-Austin clays, Ellis-Crockett soils, and
Wilson-Crockett clay loams - none of which are well-
suited for septic tank drainage.

The City currently operates a wastewater treatment
plant consisting of an Imhoff tank-trickling filter
scheme and having a design capacity of 0.09 MGD. The
system was built in 1953 and is showing deterioration.
The effluent produced cannot consistently meet effluent
requirements. In addition, the plant will be moderately
overloaded by 1983 and severely overloaded by the year
2000. Consequently, the existing plant should be
abandoned, and a new plant should be constructed to
serve the needs of the community. Two alternatives are
presented.

In order to determine the size and costs of alternative

waste treatment schemes, raw wastewater loadings were
projected using the statewide Municipal Waste Treatment
Needs Assessment Methodology for the present, 1983, 1990,
and the year 2000. These projections were based on
population projections and assumed per capita waste
loadings and flow variations. The results of these
wasteload projections are presented in Figure D-3.
The design criteria are based on wasteloads projected
for the year 2000.

II-D-14



Figure D-2:

1250

35
Scale In Feet

2500

LIFT STATION

EXISTING SYSTEM

PROPOSED SYSTEM

BELLS

Existing and Proposed Collection System
For the City of Bells

II-D-15



WASTEWATER TREATMENT PLANT DATA FOR THE CITY OF BELLS

INFLUENT

| LANDFILL

-^SCREENING

CONTRAC!

HAULING

RAW

WASTEWATER

PUMPING

SLUDGE

DRYING

BEOS

AEROBIC \ WASTE

OIGESTERJ

RETURN

SLUDGE

SLUDGE

EFFLUENT
DISINFECTION fr »

PLANT FLOW DIAGRAM

Alternative 1. Abandon existing facility -
construct extended aeration plant.

INFLUENT

| LANDFILL

•^1 SCREENING

CONTRACT

HAULING

RAW

WASTEWATER

PUMPING

SLUDGE

DRYING

BEDS

DISINFECTION
KLAND \

APPLICATION^

PLANT FLOW DIAGRAM

Alternative 2. Abandon existing facility
implement land treatment.

Design Population: 1,100
Design Flow:

Average - 0.12 MGD
Peak - 0.28 MGD

Effluent Requirements: (Alt. 1)
BOD. (mg/1) - 20
TSSD (mg/1) - 20

Receiving Water: Corneliason Creek (Alt. 1)

Wasteload Projections for the City of Bells

Planning Year

1975

1983

1990

2000

EXISTING PLANT CAPACITY:

Flow (MGD)
Population Average Peak

825 0.07 0.07

890 0.09 0.22

980 0.10 0.25

1,100 0.12 0.28

0.09 MGD

Figure D-3

II-D-16



The waste flows indicated for 1975 are based on self
reporting data and indicate that infiltration and inflow
may play an important part in overloading the existing
wastewater treatment plant. A detailed infiltration
and inflow study should be conducted if 201 facility
planning is initiated.

(b) Technical Alternative 1:

(1) Technical Plan: As a first alternative, the City
of Bells should abandon its existing wastewater
treatment facilities and construct an extended

aeration facility. The plant flow diagram of such
a facility is illustrated in Figure D-3. Substantial
growth is expected on the northern and eastern
perimeter of the City, and collection lines should
be extended to these areas in accordance with growth
patterns (Figure D-2).

(2) Financial and Managerial Considerations: If the
treatment plant is constructed, the total capital
cost of this alternative is estimated to be $477,400
as illustrated in Table D-5.

Its present worth and total annual cost will be
$704,000 and $64,600, respectively, based on
6-5/8 percent interest for twenty years. The
monthly charge per connection would be $14.70
based on three persons per connection. If Federal
funding is available through PL 92-500, the monthly
charge per connection would be $8.40.

The City of Bells presently operates the existing
wastewater treatment facility; and, since signi
ficant new service areas outside of the City's
jurisdiction are not proposed, the City should
continue to manage the plant on the local level.

(3) Impacts: There are no long-term adverse environ
mental impacts associated with the construction of
an extended aeration type plant at the site of the
existing facility. In contrast, a new efficient
plant would improve the water quality downstream
from the discharge point since the existing plant
effluent does not consistently meet effluent
requirements. There should be no significant
social impact since the City currently has a
central collection and treatment system.

With the help of Federal funds, the economic
impact should not be adverse. As the City grows
and collection lines are extended, the revenue

II-D-17



o
i

CO

Table D-5

Estimated Alternative Costs For

The Community of Bells

Collection Cost

Capital Cost
O&M Cost

Treatment Plant

Total Labor Cost

Total Energy Cost
Total Chemical Cost

Construction Cost

Land Acquisition Cost
O&M Cost

Capital Cost

Total Capital Cost
Present Worth

Total Annual Cost

Monthly Charge per Connection

WITH FEDERAL GRANT IN AID:

Total Capital Cost
Present Worth

Total Annual Cost

Monthly Charge per Connection

Technical Alternative 1

Replace Existing Facility
With Extended Aeration Pond

$201,000
1,400

14,200
2,300

300

275,000
1,400

19,400
276,400

477,400
704,000
64,600
14.70

(75 PERCENT)

176,000
401,700
37,000

8.40

Technical Alternative 2

Replace Existing Facility
With Land Treatment

201,000
1,400

16,000
1,500

600

*840,600
1,400

22,300
842,000

1,043,000
1,281,000

117,500
26.70

(85 PERCENT)

176,500
430,500
40,200

9.10

*Purchase of land used for irrigation is included in construction cost.



from additional user fees should help pay the
expenses of the new facility.

(c) Technical Alternative 2:

(1) Technical Plan: Alternative 2 also proposes to
abandon the existing facility. A land treatment
system should be constructed to treat the City's
wastewater. Such a facility is also illustrated
in Figure D-3.

(2) Financial and Managerial Considerations: If a
land treatment type plant is constructed, the
total capital cost of the system is estimated to
be $1,043,000. This cost includes the construction
of facilities for primary treatment, purchase of
the land area needed for land application, and the
distribution system, pumps and piping, to spread
the primary treated water over the land area.
Since the City must have control of the land used
in land treatment, it is assumed that this land is
not currently available and will need to be pur
chased. This cost estimate does not, however,
place a value on the water used for irrigation or
on the benefits incurred from its use. Considering
these assumptions, the monthly charge per connection
will be $26.70, based on a 20-year amortization at
6-5/8 percent interest. With 85 percent funding
from PL 92-500, the monthly charge per connection
will be $9.10. Should the City be able to obtain
a long term lease on the land needed for irriaation,
costs of this alternative will be substantially
reduced, since the land need not be purchased.

The City is currently managing the existing plant,
and this appears to be a very satisfactory arrange
ment.

(3) Impacts: A negative aspect of this alternative is
that in implementing land treatment, the effluent
that is now discharged to Corneliason Creek will
no longer be discharged, and this will reduce the
flow in the Creek. In the detailed facility plan,
the water rights downstream of the facility should
be assessed. In addition, the land area used must
be capable of receiving effluent on a continual
basis. During times of excessive rainfall or, in
the case of irrigated crop land, when irrigation
is not desirable, the effluent must be held in
holding ponds until the wastewater can again be
applied to the land area. Positively, the land

II-D-19



treatment scheme can utilize the effluent for
irrigation where an alternate supply of water may
be difficult or costly to obtain.

Socially, land treatment may raise objections from
nearby residents if the system is not properly
maintained and supervised. Since the effluent is
disinfected prior to application, land treatment
should not impose a health hazard, although dis
infection must be monitored and supervised to
prevent odor problems.

3. BONHAM

The City of Bonham has a wastewater treatment system consisting
of a bar screen, a lift station, a primary clarifier, two dual-
stage trickling filters, a final clarifier, an anaerobic di
gester, and a sludge drying bed.

The City is currently participating in the PL 92-500 construc
tion grant program to improve its system. The plans propose
to upgrade the plant with chlorination and phosphate removal
facilities. The sludge drying beds will be enlarged, and
the mechanical bar screen will be replaced. In addition,
three new interceptors will be constructed. These improve
ments will enlarge and upgrade the system to handle the
waste flow for 10,000 persons.

4. ECTOR

The City of Ector has a wastewater treatment system composed
of a manually cleaned bar screen, a pre-aeration tank, an Imhoff
tank, a chlorine contact chamber with a hypochlorate generator, and
dual sludge drying beds. Operating difficulties have been
experienced in the motor life of the pre-aeration unit. The
plant does not treat the existing flow adequately, nor can it
provide secondary treatment.

Ector is participating in the PL 92-500 Construction Grant
program. The proposed treatment improvements will consist of
construction of a new Orbal aeration ditch and of conversion
and enlargement of the existing facilities. The present
manual bar screen will be reused. The sludge beds will be
reused and enlarged by 50 percent. The existing pre-aeration
unit will be converted to an aerobic digester by the re
placement of the existing equipment with a new floating
aerator. A new three-channel orbal ditch with rotary
aeration disc will be constructed to provide the activated
sludge process treatment. The existing Imhoff tank will be
converted to a rectangular, non-mechanical final settling
tank by removing a septum wall, installing an overflow weir
on one long wall with the influent piping on the opposite

II-D-20



wall, and providing concrete fill in the bottom to form a
hopper section with 3:1 side slopes. The existing chlorine
chamber will be abandoned, and a new chlorine chamber will
be constructed with gas chlorination facilities housed in an
equipment building.

5. HONEY GROVE

The City of Honey Grove has applied for 201 grant funds to
improve its collection system and add additional sludge bed
area to its relatively new plant. The existing facility is
an activated sludge package plant, built in 1968, followed
by oxidation ponds added in 1978. Self reporting data indi
cate that the existing plant is performing well. Based on
this data and on wasteload projections, the plant should be
adequate throughout the planning period.

6. PARIS

The City of Paris has a new Orbal type activated sludge treat
ment system including a comminutor, a bar screen, an aerated
grit chamber, two final clarifiers, gas chlorination with a
chlorine contact tank, and sludge drying beds. The treatment
facility is capable of producing an acceptable effluent with
normal dry weather sewage flows.

The City has a major infiltration and inflow problem. Each
time a rain of any significance occurs, the plant is subject
to a washing-out effect, and a great portion of the solids
are washed into the receiving stream. This causes the plant
to lose most of its biological action and decreases the treat
ment efficiency of the plant. A sewer system evaluation should
be carried out for the facility to determine the feasibility of
rehabilitating the sewer system.

Heavy surges of industrial wastes occasionally upset the
plant and cause high BOD and TSS in the effluent. Ten major
industrial dischargers with flow in excess of 50,000 gpd
contribute to this problem. An enforced industrial waste
water ordinance is needed to adequately protect the plant
facility and to insure the treatment efficiency.

7. RENO

The City of Reno currently has a Step 1 grant to develop
sewage facilities. The plans will consider both the feasi
bility of the City building its own wastewater treatment
plant or of transporting its wastewater to the City of
Paris.

II-D-21



8. SAVOY

The City of Savoy has a 201 construction grant to improve its
wastewater treatment plant. The existing plant consists of
a bar screen, an Imhoff tank, two oxidation ponds, and
sludge drying beds. The plant is structurally deteriorating
and does not consistently meet effluent requirements.

The plan to upgrade the plant proposes to inactivate the
Imhoff tank and sludge drying beds and construct an oxidation
ditch. The Imhoff tank and drying beds would remain on a
standby or emergency basis. The oxidation ponds will remain
in use to further treat the waste flows leaving the oxidation
ditch.

9. SHERMAN-DENISON INTENSIVE PLANNING AREA

(a) Sherman: The City of Sherman has a present population
of over 30,000 and is expected to grow to over 42,500
by the year 2000. The City's wastewater disposal needs
are currently being served by a trickling filter type
plant located southeast of the City on Post Oak Creek.
The current wastewater treatment facility consists of
two parallel trickling filter type systems. The older
portion of the plant has a 3 MGD capacity while the new
portion of the plant has a 6 MGD capacity. Wasteload
evaluations, shown in Figure D-4, indicate that the
plant has adequate capacity to handle hydraulic loads
throughout the planning period. However, the addition
of several large industries could invalidate these
wasteload projections because of the large quantities
of waste which some industries produce. The City of
Sherman has a good atmosphere for industrial growth,
and the addition of new industries within the study
period is probable. The City has experienced some
problems with reducing the effluent BOD5 to its permitted
level. These problems may be attributable to high
industrial organic loadings to the system. These in
dustrial loadings elevate the influend BOD5 loadings
above those of domestic wastewater thus making treatment
more difficult. It is believed that enforcement of

existing industrial waste and ordinances will control
these problems.

Sherman is currently conducting a two-phased study to
determine the size and significance of industrial con
tributions to the facility. Phase I involves a complete
inventory of major industries and the monitoring of
effluent quantity and quality. Phase II involves an

II-D-22



WASTEWATER TREATMENT PLANT DATA FOR CITY OF SHERMAN

RAW

WASTEWATER

PUMPING

NFLUENT
GRIT

CHAMBERSCREENING

•

PROPOSED

EXISTING

LANDFILL

EFFLUENT

PLANT FLOW DIAGRAM

Alternative: Upgrade existing facility.

Design Population: 45,400
Design Flow:

Average - 9.0 MGD
Peak - 14.00 MGD

Receiving Water: Post Oak Creek

Effluent Requirements
BOD5 (mg/1) - 20
TSS (mg/1) - 20

Wasteload Projections for the City of Sherman
(including Howe which is served by the City of Sherman)

anning Year

Population
(Sherman & Howe

Flow (MGD)
PI Average Peak

1975 27, 600 5.85 7 .15
1983 36, 000 7.37 11 .67

1990 39, 000 8.24 12..93
2000 45, 400 9.06 13..97

EXISTING PLANT CAPACITY: 9.0 MGD

Figure D-4

II-D-23



inventory of the smaller commercial and industrial
facilities. Based on the results of these studies,
industries are being encouraged to install pretreatment
facilities as needed to reduce the overall loading to
the facility. Currently, industry is responding to the
problem very favorably.

According to wasteload projections, the facility has
sufficient hydraulic capacity throughout the planning
period. Preliminary engineering designs needed to
upgrade the facility are being formulated and reviewed.
These include the possible addition of trickling filters
or an aeration basin. The upgraded facility will be
designed to reduce the organic overloading problems.

At present, all residents of the City are served by the
collection system. Major extensions of the lines to
many of the outlying areas of the City are projected
(Figure D-5). These lines will serve new industrial
and residential growth. Figure D-6 illustrated the ex
isting and projected land use for the City of Sherman.

(b) Howe: The City of Howe collects its wastewaters and
pipes them to the City of Sherman facility for treat
ment. The City is projected to grow at a healthy rate;
however, these increased flows can easily be handled by
the City of Sherman facility, with no expansion re
quired. The City is currently making additions to its
collection system and plans to continue contracting
with Sherman for treatment of its waste.

(c) Denison: The City of Denison presently has a popu
lation of over 25,000 persons and is served by three
wastewater treatment plants within Segment 202. The
population served by each facility is shown in Table D-
6 and in the appropriate facility data sheets.

(1) Iron Ore Plant: The Iron Ore Plant is a new
oxidation ditch plant that has apparently suffered
from operational difficulties in the past; how
ever, a site visit indicates that these problems
are being corrected, and the plant seems to be
operating efficiently. The plant does not receive
waste from any major industry but is projected to
have the greatest increase in flow since most of

II-D-24





I

a
i

ro

Table D-6

Population Projections for the C:Lty of Denison

Service Area % Pop. Served 1975 1983 1990 2000

Denison 100 25,103 26,000 27,500 29,650

Iron Ore Plant 34 8,535 9,300 10,600 12,400

Paw Paw Plant 40 10,041 10,200 10,400 10,700

Duck Creek Plant 24.5 6,150 6,150 6,150 6,150

Airport Plant 1.5 377 400 400 400



the projected residential growth in the City will
be served by this facility. Wasteload projections
for the facility (Figure D-7) indicate that the
capacity of the plant will need to be increased by
0.6 MGD to serve the 12,400 people expected for
this service area by 2000.

a. Technical Alternative: The City of Denison
should expand its Iron Ore wastewater treat
ment facility to accommodate projected flows.